
Teknillinen  korkeakoulu Vesihuoltotekniikan laboratorio
Helsinki University of Technology Laboratory of Water and Wastewater Engineering
Espoo 2002        TKK-VHT-33

TWO-STEP GRANULAR ACTIVATED CARBON FILTRATION 
in Drinking Water Treatment

Riku Vahala

Dissertation for the degree of Doctor of Science in Technology to be presented with due
permission of the Department of Civil and Environmental Engineering for public examination
and debate in Auditorium R1 at Helsinki University of Technology (Espoo, Finland) on the 29th
of November 2002, at 12 o'clock noon.

Teknillinen korkeakoulu
Vesihuoltotekniikan laboratorio

Helsinki University of Technology
Laboratory of Water and Wastewater Engineering
[...]
6.4 Ozone followed by adsorptive filtration ......................................................................68
6.5 Selected process modification......................................................................................68
6.6 Switching off the ozonation .........................................................................................69
6.7 Replacing ozone with UV irradiation ..........................................................................70
6.8 Closing words ..............................................................................................................70

REFERENCES ........................................................................................................................71



15

1 INTRODUCTION

1.1 Background
Granular activated carbon (GAC) is a porous filter medium, that has been used in drinking

water treatment for decades. Its large surface area adsorbs small compounds from water and

provides sheltered conditions for the biological degradation of several different organic

compounds (Wilcox et al. 1983). Frequent regeneration of GAC is necessary if effective

adsorption is to be maintained. 

Helsinki Water started to study GAC filtration with its present raw water in 1993 by

launching a pilot-scale study, in which anthracite and GAC were compared as filter media. In

the following year, the author published a literature survey, in which the pilot study was

reported and the experiences from major cities using GAC in Finland were summarized

(Vahala 1994).

The driving force for the interest in GAC was the deterioration of water quality in the

distribution system, especially in Helsinki city centre, where the usage rate of water had

decreased. The deterioration of water quality was seen as an increased biofilm formation and

harmful deposits resulting in the increased replacement rate of water meters. The other

driving force was the European drinking water legislation. When Finland joined the European

Union in 1994, a target level of 2.0 mg/l total organic carbon (TOC) was introduced in the

Finnish Drinking Water Degree. At that time, the TOC in the finished water was around 2.8

mg/l.

Helsinki Water has two treatment plants, the Pitkäkoski and Vanhakaupunki Water Treatment

Plants (WTP), each of almost similar size and process configurations. Their raw water is

supplied from Lake Päijänne. During the study, both plants consisted of chemical coagulation

with aluminium sulphate, sedimentation, sand-filtration, ozonation and chloramination. Lime

and carbon dioxide were used for pH control in three different phases.

Soon after the author’s literature survey, the general layout plan of the GAC plant was

finalized by the consultant (Ala-Peijari et al. 1994). The plan proposed introducing two-step

GAC filtration and ultraviolet (UV) disinfection between ozonation and chloramination. The

layout plan provided a framework for the pilot-scale studies at Pitkäkoski WTP (1995-1998)



16

which are described in this thesis and in Annexes I-VIII. The results of this study were used

in the process design of the full-scale treatment plants.

The two-step GAC process was selected to combine biological and adsorptive filtration in

two sequential steps. The first filter would contain saturated GAC and was expected to

eliminate the biodegradable compounds, while the fresh GAC in the second step adsorbs part

of the non-biodegradable compounds. When saturated GAC is replaced with fresh GAC in

the first filter, the flow is redirected so that it goes through the fresh GAC last. Thus the first

filter always contains microbe-colonized GAC, and the carbon usage rate should be lower

with a longer service life than can be expected with single-stage contactors.

In January 1998, Vanhakaupunki WTP launched two-step GAC filtration, which was

followed by the world’s biggest UV disinfection unit at that time. Three parallel online low-

pressure UV units with a minimum UV dose of 25 J/m2 were installed to eliminate the

bacteria released from the GAC filters. The major changes in the final design compared to the

general layout plan were that the first GAC filter was an upflow filter (instead of downflow)

and that the bed depth of the single filter was 2.8 m (instead of 2.0 m). Later in December

1998, Pitkäkoski WTP was launched with a similar process modification. In the same year,

the backwashing of GAC filters was studied in Vanhakaupunki WTP’s full-scale GAC filters

(IX).

1.2 Objectives
The aims of the study were as follows:

1. To assess the performance of two-step GAC filtration in natural organic matter

(NOM) removal in cold, low alkalinity lake water, which was pre-treated with

chemical coagulation, sedimentation, sand filtration and ozonation.

2. To evaluate the optimal operation conditions of the process scheme at Helsinki

Water’s treatment plants after installing two-step GAC filtration and UV

disinfection.

3. To determine the effects of two-step GAC filtration on the water quality in the

distribution system.

The results of each part are discussed in different Chapters (3-5) of this thesis. Chapter 6

discusses some different approaches in the development of Helsinki Water’s treatment

processes.



17

1.3 Scope and other supporting studies
The selection of the process scheme and operational parameters in the pilot plant study was

based on the general layout plan of the full-scale plants. Owing to different process

configuration (flow direction, bed depth, GAC type) in full-scale application, the results from

the pilot-study are not directly applicable to the full-scale.

Since UV irradiation does not significantly alter the amount or composition of biodegradable

NOM in the conditions normally applied in water treatment (Shaw et al. 2000), the UV

disinfection had a limited role in the research framework.

Backwashing studies in the pilot-scale filter columns are difficult to interpret into full-scale.

In order to obtain more reliable strategy for backwashing of GAC filters, the backwashing

research was prolonged until the full-scale application was available. Annex IX describes the

most interesting and unexpected results in the tests performed under author’s instruction. A

more detailed description of the study can be found elsewhere (Mikola 1999).

During the study, Helsinki Water tested several GAC types for NOM adsorption in small

pilot filters (diameter 50 mm). The importance of GAC type selection for NOM adsorption is

demonstrated by a selection of breakthrough curves from this test (Figure 2). The choice of

GAC type (Filtrasorb F400) for the pilot study and full-scale application was based on these

tests, but owing to commercial confidentiality the full report with manufacturer details has

not been published. The full-scale filters were filled with a slightly modified Filtrasorb

SF400. 

Enhanced coagulation was studied using jar tests and pilot-studies under the author’s

instruction and are reported elsewhere (Pyrhönen 1997). The study compared different

coagulants and coagulation conditions for optimum NOM removal at Pitkäkoski WTP. This

thesis refers to some of the most important conclusions.

Parallel to this study, the Finnish Environment Institute carried out a microbiological study

by taking water and biofilm samples at different treatment steps at the WTP and in the

distribution system. The aim of the study was mainly to develop new microbiological

methods, but also to assess the existence of potentially harmful microorganisms in the GAC

filter bed and distribution system. The results are reported elsewhere and are not discussed

here (Niemi et al. 1996, 1998; Niemi and Heiskanen 1997; Heikkilä 1999).



18

2 MATERIALS AND METHODS

2.1 Outline of experimental design 
The study consisted of several pilot-scale runs at Pitkäkoski WTP (I-VIII) and a full-scale

study at Vanhakaupunki WTP (IX). The rapid small-scale column tests (RSCCT) were not

performed, because the short empty bed contact time (EBCT) and duration in the RSCCT

complicate the prediction of the role of biodegradation in GAC filters (Summers et al. 1992;

DiGiano et al. 1998).

In the beginning of the study Helsinki Water already had a pilot-scale WTP, that was able to

simulate the existing treatment process in two parallel treatment trains (~ 0.2 m3/h each). This

pilot WTP was later updated to reflect the new process combination with two-step GAC

filtration and UV disinfection. The study described in Annexes VII and VIII utilized the

updated pilot WTP. This thesis not only summarizes the published studies, but also briefly

describes some of the most interesting unpublished results obtained from the pilot WTP.

In order to obtain comparable results from different operational conditions, a pilot GAC plant

was constructed in the beginning of this study. Most of the results in this thesis were obtained

from four parallel pilot-scale filter pairs (diameter 200 mm), which were supplied from the

full-scale process either before or after ozonation (I-VI). As discussed before, the pilot GAC

plant was constructed to reflect the general layout plan of the full-scale GAC plant. All of the

filter pairs were operated in downflow mode with a bed depth of 1.7-2.0 m. A pilot-scale

ozonator was used to assess the effect of ozone on the GAC performance (I, V)

The first phase of the pilot test (29.5.1995- 12.3.1996) compared the effect of EBCT, ozone

dose and GAC age on the filter performance (I, II, V, VI). In the second phase (15.4-

10.9.1996), the non-ozonated train was subjected to a variation in ozone doses (I, V). In one

train, Picabiol “biological” activated carbon was tested (V). Two trains were operated

continuously for 473 days (I, II). The third phase (18.10.1996-29.1.1997) tested the effect of

nutrient addition (IV; Moramarco 1997) and advanced oxidation techniques (Bicelli 1997) for

103 days.

The water quality changes of GAC filtered water in the distribution system were tested by

supplying water from one train to the pilot water main after UV disinfection, pH control and

chloramination. The reference water main was supplied with the effluent from the full-scale

treatment process. Annex III gives a detailed description of the study.



19

The full-scale backwashing study was conducted at Vanhakaupunki WTP. The effects of

operational parameters on the quality of the filter effluent were studied in a filter pair with

fairly fresh GAC (IX).

2.2 Water source and quality
The raw water was taken from Lake Päijänne, which has typically low alkalinity and a

moderate concentration of NOM. Although the specific UV absorbance was below 4.0, it was

amenable to coagulation. During the study, chemical coagulation with aluminium sulphate at

Pitkäkoski WTP removed some 50 % of the raw water TOC (Table 1). The raw water quality

was subjected to minor seasonal changes.

Table 1. The average (min-max) water quality characteristics in the raw water and pilot GAC

plant influent.

Raw water Sand-filtered Ozonated

Temperature oC 6.3 (1-14) 8.7 (4.3-14.1) 7.5 (3.8-13.7)

pH 7.1 7.3 (7.1-7.5) 7.1 (6.5-7.6)

Alkalinity mg CaCO3 26 54 (34-70) 52 (28-69)

UVA254 1/m 15.2 5.0 (4.3-6.2) 2.6 (2.1-3.7)

TOC mg/l 5.7 (5.5-6.1) 2.8 (2.6-2.9) 2.7 (2.5-2.8)

Oxidizability O2 mg/l 5.1 (4.8-5.8) 1.7 (1.6-1.9) 1.5 (1.4-1.6)

Turbidity FTU 0.18 0.06 (0.04-0.09) 0.05 (0.03-0.10)

Bromide �g/l < 20* n.a. n.a.
* Nissinen et al. (2002); n.a.= not analyzed

2.3 Analyses
UV absorbance (UVA254) was measured at 254 nm with a Perkin-Elmer Lambda UV/VIS

spectrophotometer using 1-cm quartz cells and distilled water as a reference, except in VII

and VIII, where a Dr. Lange Cadas 100 UV/VIS spectrophotometer was used, and in IX

where a Shimatsu UV-1601 spectrophotometer was used. The TOC analyses were performed

in duplicate with an Astro 2001 TOC analyzer  incorporating wet-oxidation catalyzed by UV

light (precision ±0.1 mg/l). The total suspended solids (TSS) was determined using GF-C

glass fiber filters and the optical particle counting was performed with a Pamas SVSS

Analyser, in which the size of the particle was measured according to the area of its shadow

(IX).



20

Chlorine demand samples were collected in 1 000-ml brown glass bottles and buffered to pH

7.0 with a phosphate buffer (II). The samples were then dosed at a 2:1 Cl2:TOC ratio with

sodium hypochlorite and stored in the dark at room temperature. These samples were

analyzed for residual chlorine by the iodometric method (Standard Methods 1985) following

the 4 h, 1 d, 2 d, 3 d, 7 d and 9 d incubation period.

In the simulated distribution system (SDS) tests (II), samples were collected to determine the

disinfection by-product (DBP) levels formed under potential chlorination conditions.

Therefore, the pH of the sample was adjusted to 8.4 using a phosphate buffer, 0.6 mg/l of

sodium hypochlorite was added and after half an hour of contact time, 0.2 mg/l ammonia was

added to produce chloramines. After seven days’ incubation period in the dark at room

temperature, the samples were dechlorinated with tiosulphate and were then analyzed for

adsorbable organic halogens (AOX) and trihalomethanes (THM). The THM were determined

according to ISO/DIS 10301 with minor modifications, such as smaller sample volume (5 ml)

and pentane extraction in the ampoule. AOX was determined according to ISO 9562, with 2-

chlorobezoic acid as a standard, and nitrate wash of the column.

The biological stability of the ozonated water was determined using assimilable organic

carbon (AOC) analyses and heterotrophic growth response (HGR). In the AOC assay (I, III, IV,

VI, VIII), the growth of two inoculated bacterial strains (Pseudomonas fluorescens P17 and

Spirillum NOX) in a sterilized water sample was monitored for nine days (Standard Methods

1995). The results for strain P17 were expressed as �g acetate C eq/l and for strain NOX as

�g oxalate C eq/l. To ensure that nitrogen, phosphorus and other mineral salts were present in

excess, inorganic nutrients were added to pasteurized samples, as presented by Miettinen et

al. (1996b).

In the HGR assay (VII), the growth of indigenous heterotrophic bacteria in the water sample was

followed. The glass flasks for HGR samples were acid-washed and baked at 250 oC for 8 h.

HGR was defined as the maximum heterotrophic plate count (HPC) obtained during a three-

week incubation period at 15 oC. The HPC were obtained three times per week using either the

spread plate technique, with R2A agar incubated at 20±2 oC for 7 days.

The water samples for high-performance size-exclusion chromatography (HPSEC) were

stored at -18�C (V, VIII). The samples were first filtrated through a 0.45-�m cellulose

membrane filter (Millipore HA). Size-exclusion fractionation was performed using High-

Pressure Liquid Chromatography with a Hewlett-Packard Series 1050 pump and a Hewlett-



21

Packard 4010 Series II Diode Array UV-detection system. The analytical column was a

TSKgel G3000SW 7.5 mm (i.d.) � 30 cm and the guard column a TSKgel 7.5 mm (i.d.) � 7.5

cm. The injection volume was 25 �l, column temperature 30�C and UV detection wavelength

254 nm. A 0.01 M sodium acetate solution eluent was used with a flow rate of 1 ml/min. The

data was analyzed using an HP ChemStation. In order to find the effect of ozonation on the

molecular size distribution of NOM, the height of each peak was compared to the height of

the same peak from the non-ozonated sample. Repeated analyses of the same water sample

were conducted to control the precision.

Heterotrophic bacteria were enumerated by the spread plate (III) or pour plate technique, with

R2A incubated at 20 oC for 7 days, and with standard plate count (SPC) agar incubated at 20 oC

for 3 days. The biomass of active bacteria was estimated with the adenosine triphosphate (ATP)

analyses of extracts from the duplicate GAC samples, extracted in a buffer with TCA by